
Model : Spare Parts MURCIELAGO SV LP 670-4  Market: USA MY 2010

Group : 825-FRAME ELEMENTS
Table : 825.01.00-FRAME ELEMENTS

Ref. Code Q.ty Description

1 COMPLETE FRAME (CANNOT BE SOLD SEPARATELY)
2 CROSS MEMBER (NOT FOR SUPERVELOCE MODEL)
3  400821189 4 PLUG
4  429813766 1 RH SHEET
6 LEFT FRONT FRAME (NOT FOR SUPERVELOCE MODEL)
7  418809153 1 LEFT FRONT WHEELARCH, REAR PART
8  410821316 202 RIVET
8  410821316 66 RIVET
9  418809154 1 RIGHT FRONT WHEELARCH, REAR PART

10  410809440A 1 RIGID UPPER CONNECTION
11  410805047 1 FRONT LEFT COVERING
12  410831165 1 OUTER LOWER LEFT PROFILE
13  410801256 1 CENTER RIGHT COVERING
14  418868813 1 REAR LEFT COVERING
15  410825219 1 BOARD
16  410825220 1 BOARD
17 REAR FRAME (NOT FOR SUPERVELOCE MODEL)
18  410825216 1 RIGHT REAR SIDE MEMBER BOTTOM
19  WHT003069 11 SCREW M6X20
20  410825211 1 LEFT FRONT SIDE MEMBER BOTTOM
21 RIGHT FRONT FRAME (NOT FOR SUPERVELOCE MODEL)
22  410821801 1 PLUG
23  410837267 2 LID
24 WASHER (NOT FOR SUPERVELOCE MODEL)
25 SCREW M8X45 (NOT FOR SUPERVELOCE MODEL)
26 WASHER 18X8,4X2,5 (NOT FOR SUPERVELOCE MODEL)
27 SCREW M8X50 (NOT FOR SUPERVELOCE MODEL)
28 SCREW M8X45 (NOT FOR SUPERVELOCE MODEL)www.ca

r60
.co

m



Model : Spare Parts MURCIELAGO SV LP 670-4  Market: USA MY 2010

Group : 825-FRAME ELEMENTS
Table : 825.01.00-FRAME ELEMENTS

Ref. Code Q.ty Description

30 RH SHEET (FOR LP640 ROADSTER MODEL)
31 RH SHEET (FOR LP640 ROADSTER MODEL)
32 SUPPORT (FOR LP640 ROADSTER MODEL)
33 SPACER (FOR LP640 ROADSTER MODEL)
34 RUBBER BUFFER (FOR LP640 ROADSTER MODEL)
35 BUSHING (FOR LP640 ROADSTER MODEL)
36 SUPPORT (FOR LP640 ROADSTER MODEL)
37 SWITCH (FOR LP640 ROADSTER MODEL)
38 RUBBER BUFFER (FOR LP640 ROADSTER MODEL)
39 SCREW M5X14 (FOR LP640 ROADSTER MODEL)
40 WASHER (FOR LP640 ROADSTER MODEL)
41 SCREW M5X18 (FOR LP640 ROADSTER MODEL)
42 SCREW M6X15 (FOR LP640 ROADSTER MODEL)
43 SCREW M5X18 (FOR LP640 ROADSTER MODEL)
44  410809439A 1 RIGID UPPER CONNECTION
45  410805048 1 FRONT RIGHT COVERING
46  410831166 1 OUTER LOWER RIGHT PROFILE
47  410801255 1 CENTER LEFT COVERING
48  418868814 1 REAR RIGHT COVERING
49  410825215A 1 LEFT REAR SIDE MEMBER BOTTOM
50  410825210 1 RIGHT FRONT SIDE MEMBER BOTTOM
51 LH SHEET (FOR LP640 ROADSTER MODEL)
52 LH SHEET (FOR LP640 ROADSTER MODEL)
53  429813765 1 LH SHEET
54  410805746 1 FAIRLEAD (E-GEAR)
55 FRONT FRAME (CANNOT BE SOLD SEPARATELY)
55 FRONT FRAME (NOT FOR SUPERVELOCE MODEL)
56  429813235 1 CROSS MEMBER
57  N  91045502 8 SCREW M8X65

www.ca
r60

.co
m




